7 , \.\ o \\\\

. «
OO CF°
ST

TS




MF MAIN FRAME & COVER ASSEMBLY

DRAWING #1

REF # PART # DESCRIPTION 27 | P-127-B KNOB 54 KEY
1 P-8854 MF MAIN FRAME FIXE 28 | P-127 SHAFT 55 ENCLOSURE DOOR
2 P-28358 LEFT SIDE COVER 29 RIVETS 56 KEY
3 P-28353 OR ACCESS DOOR 30 PINHEIRO SIGN 57 | P-28323 LEFT DOVETAIL

P-650685 31 | P-900 HINGE PIN SUPPORT
4 M4X8 BOLT 32 | P-8895A HINGE ASSEMBLY sq | P-28322 RIGHT DOVETAIL
5 PINHEIRO SIGN 33 | P-945 HINGE PIVOT SUPPORT
6 KNOB DOOR HANDLE 34 | P-29147 BUMPER MOUNT 59 | P-28364 THICKNESS SCALE
7 P-6335A DOOR HANDLE 35 P-650354 TOP DUST HOOD POINTER
8 SPRING DOOR HANDLE 36 | M6X10 BOLT 60 | P-H-303 RUBBER BUMPER
9 P-100204 HAND WHEEL SCALE 37 | M8X15 ALLEN CAP BOLT
10 | M12X50 ALLEN CAP BOLTS 38 | P-28350 ACCESS PANEL
11 | P-100133 GEARSHIFT SCALE 39 | P-905 MAIN HOOD HINGE PIN
1, | P-100124 SWITCH CONTROL 40 | P-8705 SHOULDER BOLT

PANEL 41 | P-100256 MF SIGN
13 | M4X8 BOLTS 42 | P-8895A HINGE ASSEMBLY
14 M4X8 BOLTS 43 ENCLOSURE
15 | P-100126 THICKNESS SCALE ENCLOSURE MOUNT
16 | P29079 SUPPORT ARM 44 | M6X10 BOLT
17 | M8X30 BOLT 45 ENCLOSURE COVER
18 RIGHT SIDE COVER 46 | M5X25 BOLTS
19 | M8 NUT MAIN ENCLOSURE
20 | P28353 ACCESS DOOR 47 ELECTRICAL
21 | P-28352 INFEED HOOD 48 HOUR METER
22 | M6X10 ALLEN CAP BOLTS 49 LIGHT
23 | M6x10 ALLEN CAP BOLTS MAIN POWER ON
24 | P-324 BELT GUARD 50 SWITCH
55 | P-100255 FEED ADJUSTMENT 51 PINHEIRO SIGN
SCALE 52 RIVETS

26 | P-28356 MAIN HOOD 53 |E-CABLOCK | DOOR HANDLE




!

® 8 @

\

/V:EE b/ R.M 8)

(&

Drawing #2 - MF Top Feed Roll & Cutter Head Assembly

\\

Extended Smooth

Roll Shaft

NS
/ \\ . b
\& \\:\\\\ ,. &
: &&&\
;

n
i
\\\W\Q'/J.\
\\
T
.
“\
! /I \\\
¢
\\\\\\\\ \\\\\\\\\\\\“\ 7
,\\\\\\\\\\\\\\\\\\\\\ \\\
i
\

fl
)

.

\\\\

i

\ \\\\\\\ S
A

i i )
L
N\
N
nm /]
ae
« .

“
\
i

.
i
\ \\\\\\\\\\\
L
I \\\\“\\\\\\\

L
]

Drawing #2A - Standard Top
Cutterhead Motor Assembly .,

Drawing #2B - Optional Heavy
Horsepower Motor Assembly




DRAWING #2

MF TOP FEED ROLL & CUTTER HEAD ASSEMBLY

b.650247 FIRST INFEED ROLL SECTIONAL 8.  MI10X50 [BOLT & NUT (M10) ho. 3o EXTERIOR SNAP
SHAFT 9.  |P-8930 PIVOT PIN ' RING
1. |P-650242A [FIRST INFEED ROLL ASSEMBLY INFEED ROLL 50 os EXTERIOR SNAP
P_31094 FIRST INFEED ROLL SOLID 10. [P-31014 RELEASE HANDLE ) RING
AGGRESSIVE (RT) 31. |P-28385  [I°" FEED ROLL SUPPORT (RT)
1A1. P-650240 RIGHT ENDCAP 11 |p-s8790 15T INFEED ROLL BEARING 4 [P-31065  ISTANDARD PIVOT SUPPORT (RT)
1A2. [P-37033  [FEED ROLL SECTION e HOUSING (RT) © |P-8817 MULTI-SAW PIVOT SUPPORT (RT)
1A3. [P-650243  |LEFT ENDCAP 12 B2207 17&2"° BOTH; 3*P LT.& 4" LT. 33 ps75) FEED ASSEMBLY
1A4. [P-950020 |[RUBBER INSERTS ' BEARING i SI%PPORT (RT)
>ND INFEED ROLL 13.  |P-50294  [BEARING HOUSING COVER (N/S) 2"° FEED ROLL
P-650241 34.  [P-928
SECTIONAL SHAFT 14. |[P-29171A |LIMIT SWITCH STOP ASSEMBLY PIVOT PIN
2P INFEED ROLL 15T INFEED ROLL SINGLE 2"~ FEED ROLL BEARING
2. P-650241A [\ qqpMBLY 15 p-924 SPROCKET 35. p-gso4  HOUSING (RT)
34264 P2 INFEED ROLL 16. |P-50762  [WASHER @~ FEED ROLL BEARING
SOLID AGGRESSIVE 17. IMI2X30  IBOLT HOUSING (LT)
RD
p.650317 P INFEED ROLL 18. |P31676  SHOULDER BOLT 36, [P-925 éPRI;)ECED ROLL DOUBLE
SECTIONAL SHAFT 530038 EYE BOLT KET
3" INFEED ROLL 19.  [P-220007 |SPRING 57 MIeX40 BOLT
3. P-650317A | gEMBLY ' 1\/}1 5 WASHERS (2) 38. |[P-50764  [WASHER
p31093 | INFEED ROLL SOLID 0. M6X10  BOLT 39. P-29060A  B3"" FEED ROLL TRIPLE SPROCKET
AGGRESSIVE : SINGLE SPROCKET SOLD WITH P-
P-650207 |CHIPBREAKER BAR 2. M2 ggzg)TEN SION 0. P-29064  hoo60
CHIPBREAKEER BAR 22.  [P-220019 CANTING MECHANISM SHOULDER
4 P-650207A | SoEMBLY (OLD) SPRING Al P-31675 o
P-8864 SOLID CHIPBREAKER 23.  MBX50 BOLT 42.  P-29163A [CANTING MECHANISM ASSEMBLY
BAR 24.  P-29177 |CHAIN TENSION 43.  B-2209 3% FEED ROLL BEARING (RT)
4A1 [P-31661  |CHIPBREAKER SHOE p.09177a  [CHAIN TENSION 3% EEED ROLL BEARING HOUSING
ASSEMBLY 44.  |P-28409
CHIPBREAKER SHOE (RT)
AA2 P-225004  lonpING 25. CHAIN TENSION
P-31043 45.  [M14X9X50 KEY
ADJUSTMENT STUD
4A3 M12 X 1.75 NUTS TOP HEAD BEARING
5.  [T-31688A [TOP HEAD 26.  MI6 NUT 6. B-2308 1 g R
. 20067 [SOLID SMOOTH 27. |P-8813 CS}TIAIN TENSION MOUNT STUD 47 52567 fTOP HEAD WASHER (RT)
' ) OUFEED ROLL bs  IMB3030puU | FEED ROLL
. U bIvOT PIN BUSHING 4g  D8TMI6X40TOP HEAD BEARING RETAINING
7. |10X8X32MM KEY © |LH BOLT (RT)




49.  [P-30986  [TOP HEAD HORSE SHOE (RT)
TOP HEAD BEARING HOUSING

50. 29083 (R s tFE
TOP HEAD BEARING HOUSING

P-630670 T 6 KNIFE)
51. BEARING HOUSING COVER
P-51967 s RT)

52, |P-29085  CHIP BREAKER SWING ARM (RT)

53.  [P-29061  |OUTFEED ROLL SPROCKET

54, |P28322  IDOVETAIL SUPPORT (RT)
SWING ARM PIVOT ARM

p>.  P-847 (BOTH SIDES)
SWING ARM PIVOT PIN

p6.  P-898 (BOTH SIDES)

57. |[E-ZCK-M  W/ZCK-D15 LIMIT SWITCH

¢ Ipsoaos  OUTFEED BEARING HOUSING COVER
(RT)
OUT FEED ROLL

59, BNKISSS Q0 v my

60. [P-8943  (OUTFEED BEARING HOUSING (RT)
OUTFEEDROLL&

61.  P-8867 | HIPBREAKER PIVOT SHAFT

62.  [P-29142NEW DOVETAIL NEW

63. |MI0 ADJUSTING NUT FOR DOVETAIL
CHIP BREAKER

64. MI0X100 |\ 159 TING BOLT

65. |P-24295A |BRASS SCRAPPER MOUNT

66. |M-8X25  BRASS SCRAPPER MOUNT BOLT

67. [P-24295  |BRASS SCRAPPER

68. |M6X12  BOLT

69. |M6X16  BOLT
CHIP DEFLECTOR

70. P-29121 To5R pRESSURE BAR

| lpsieso  [CHIP DEFLECTOR

> [p.sios9 |OUTFEEDROLL BEARING 92. M6X20  [TAPERED ALLEN HEAD BOLT
: HOUSING COVER (LT) WITH HOLE ANTIKICKBACK
72A. p.sonos  |OUTFEEDROLL BEARING 03.  P-28378  [LINGERS STOP ROD (N/S)
HOUSING COVER (LT) W/O HOLE 04. |P-28383  |ANTIKICKBACK FINGERS ROD
73.  [P-51571  |WASHER 95. [P-28381  |ANTIKICKBACK FINGERS SPACER
74 o sy i(L)E%ELE%g O%’?g%ﬁggﬁg}) 06. P-28376  |ANTIKICKBACK FINGERS
ND g 3 INFEED 97. [P-28379  |ANTIKICKBACK FINGERS STOP ROD
75 P-8805 R OLL BEARING HOUSING (LT) 08. Eﬁﬁ g%??gg %&gms
76. |P-28323  DOVETAIL SUPPORT (LT) 55 53247 SPACER
77.  [P-29084  |CHIPBREAKER SWING ARM (LT) oo P3054 EYE BOLT
78.  [P-650683 [TOP HEAD SHEAVE WASHER :
79. _[P650S80__[TOP HEAD SHEAVE, STANDARD | oo S ob e Sl b s s
80. P-50374 |\ GuUER (LT) 103. P31674 g(())}lj?ESHOE EYEBOLT SHOULDER
81.  [P-29082 T(S}) E%%?F%ARING HOUSING 104, [P-53216  (CHIPBREAKER EYEBOLT SPACER
’ P-53264  |SPACER
P-650669 T(Si Igi‘?\gF%ARING HOUSING 105. |5 1,¢7s  CHIPBREAKER
TOP HEAD BEARING HOUSING EYEBOLT SHOULDER BOLT
82. P-650715 | 1, TERsA) 106. [P-29176  |CHAIN GUARD (N/S)
P-30987  |TOP HEAD HORSE SHOE (LT) 107. [P-30988  |PRESSURE BAR
83. |MI12X8X56 KEY 108.
84. |M8X20  [TAPERED ALLEN HEAD BOLTS 109. [P-53213  |SPACER TOP HEAD
13T 2NP 3RD BEARING HOUSE COVERS 110. [P-8972 SPACER FIRST FEED ROLL
85 P-51959 1 111. P-8971 _ |SPACER 2"°. ROLL & SMOOTH ROLL
86. |P-8753 FEED ASSEMBLY SUPPORT (LT0 112. [P-28405  [SPACER 3*°.FEED ROLL
g7 |P-8816 MULTI-SAW PIVOT SUPPORT 113. [P-31649  [SPACER
* |p-31064  |[STANDARD PIVOT SUPPORT 114. TOP HEAD MOTOR
88. [P-28384  [1°" FEED ROLL SUPPORT (LT) 115. [P-8796 MOTOR MOUNT
89. [P-29119 RELEASE HANDLE PIN 116. Mi16 MOTOR MOUNT WASHER
00. [p-24359 [ NFEEDROLL RELEASE 117. MI6X2X60 MOTOR MOUNT BOLT
HANDLE (LT) 118. |P-52566  |WASHER (12&I18HP)
ol [pg789 I°" FEEDROLL BEARING
HOUSING (LT)

FOR CHIPBREAKER




119.

P-29162

CANTING MECHANISM EYEBOLT

120. [P-650679 |SHEAVE, MOTOR PULLEY

121. [mi2-7sxisomm THREADED ROD

122. [mi2-175xsomm [TENSIONER BRACKET BOLT

123. M12 LOCK WASHER

124. [P-28369 BELT TENSIONER BRACKET

125. M12-1.75 |NUTS

126. [P-650683 |SPACER

127. ]12X8X90 |KEY

128. [P-650686 MOTOR MOUNT ADAPTER

132. LOCK WASHERS

133. SOCKET HEAD CAP SCREWS

134. SPACER

135. [P-650717 |SHEAVE

136. [P-52568 WASHER

137. TAPER HEAD CAP SCREW

138. [P-28369-24 BELT TENSIONER BRACKET

139. [P-650719 |[TOP HEAD SHEAVE

140. [P-50259 3xd« BEARING HOUSING COVER
141. pmiz-17sxesmm [SOCKET HEAD CAP SCREW

142. [P-29103 CUP WASHER (EXTENDED SHAFT)
143. |P-8872 SPACER, MOTOR PULLEY

144. |[V-SPZ1900 BELTS, 3, 18HP MOTOR

145. KEY 10X8X63 MOTOR KEY

146. [P-31655 SPACER, 3mm LONG

147. [P-29098 SPACER, 60mm, CLUTCH SPROCKET
148. |P-53292 SPACER, 36mm, CLUTCH SPROCKET
149. |P-53223 SPACER, OUTER

150. [P-83288 SPACER, INNER

151. [P-29139 LIMIT SWITCH PLATE

152. [P-M12X40L |LH BOLT FOR EXTENDED SHAFT
153. P-220049 CHIP BREAKER & PRESSURE BAR

EYEBOLT SPRINGS




Drawing #3 - MF Infeed Table & Bottom Cutter Head Assembly




DRAWING #3

MF INFEED TABLE & BOTTOM CUTTER HEAD ASSEMBLY

1. | P-8947 INFEED TABLE 36, | p.gsaz INFEED IDLER ROLL 60. | M8X20 BOLTS
2. | P-8832A INFEED TABLE ASSEMBLY ' SWING ARM (LT) 6L | p-s0014 BOTTOM HEAD
P-30990 10 HOLE FINGER PLATE 37. | B-6202-2RS  [INFEED IDLER ROLL BEARINGS (2) ' ADJ. KNOB
3 3987 9 HOLE FINGER PLATE 18, | p.8g3l INFEED IDLER ROLL 6. | pgl3 BOTTOM HEAD
4. | P-30999 TABLE ADJUSTMENT HANDLE i SWING ARM (RT) ' ADJ. SCREW SUPPORT BLOCK
5. | p-744 TABLE ADJUSTMENT HANDLE ROD 39. | M10X30 BOLT 63. | p-sssl BOTTOM HEAD
6. P-241 IADJUSTING STUD 40. P-777 IDLER ROLL CAM ) ADJ. SCREW
7 [ 3X18MM PIN 41. | P-8877 IDLER ROLL PIVOT ROD 1. | pss3s BOTTOM HEAD
8. P-236 WEDGE BLOCK 42. P-834 PIVOT ARM ) IADJ. ARM
9. P-859 TABLE ADJUSTMENT ARM 43. P-864 CONNECTING ROD 65. P-791 BOTTOM HEAD
10, 1 P-802 V-WEDGE 44. | T-31687 BOTTOM HEAD ADJ. ARM SHOULDER BOLT
11. | M10X25 ALLEN CAP BOLTS (2) 45. | P37 BOTTOM HEAD BEARING HOUSING 66. | M12 NUT
12. | P-29120 LIMIT BOLT COVER ((LT) 67. | P-828 PIVOT BLOCK
3. | MI10 NUT 46, | P-31685H BOTTOM HEAD BEARING HOUSING H cs. | pga3o BOTTOM HEAD
14. | P-805 “T” HOUSING P-31685 ADJ. ARM
15. | MB3020DU BUSHINGS, 2 47. BOTTOM HEAD BEARING BRACKET (LT) 69. | M6X16 TAPERED HEAD FINGER PLATE BOLTS
16. | P-8880 TABLE ADJUSTMENT SHAFT (FRONT) 48. | B-1308 BOTTOM HEAD BEARINGS (BOTH SIDES) 70. | 12HP/18HP BOTTOM HEAD MOTOR
13 [ Ps17 T ABLE ADJUSTMENT SHAFT PIVOT ARM INSERTS P-650679 BOT. HEAD MOTOR SHEAVE (3GR/12&18HP
19 | P-8894 TABLE ADJUSTMENT SHAFT COLLAR 50. BOTTOM HEAD BEARING BRACKET (RH) 71. | P-650679-2 BOT. HEAD MOTOR SHEAVE (2GR/12HP)
20 | M10X20 ALLEN CAP BOLT P-650719 BOTTOM HEAD SHEAVE 4-GROOVE P-650598 BOT. HEAD MOTOR SHEAVE (3GR/24HP)
21 | P-8766 FENCE MOUNT P-650580 BOTTOM HEAD SHEAVE 3-GROOVE P-650717 BOT. HEAD MOTOR SHEAVE (4GR/24HP)
20 | p-8878 TABLE ADJUSTMENT PIVOT PIN 51. | p.650308-B BOTTOM HEAD SHEAVE 2-GROOVE 72. | P-8872 BOTTOM HEAD MOTOR SHEAVE SPACER
23. | P-8880 BOTTOM FEED ROLL PIVOT SHAFT SLOW SPEED 73. | P-52566 BOTTOM HEAD MOTOR SHEAVE
24 | S-TPEX50 SXSOMM TAPERED PIN PL650308 BOTTOM HEAD SHEAVE 3-GROOVE WASHER
BOTTOM IDLER ROLL ADJ. CAST SLOW SPEED 74. | M12X30 TAPERED HEAD ALLEN BOLT
25. | P-51892 HAND WHEEL 52. | P-8954A BOTTOM HEAD LOCK ASSEMBLY 25 | p.son3 BOTTOM HEAD MOTOR MOUNT
26 [ p290aa BUSHING 53. | P-51571 BOTTOM HEAD SHEAVE WASHER PLATE
27 P50123 COLLAR 54. | M16X40 BOLT 76. | M10X40 BOLT FOR BOTTOM HEAD PIVOT
28. | P-8719 BOTTOM IDLER ROLL ADJ. SHAFT 35. | M6X20 Eglf;sm e 77. | P-31686 %?J g?golgaAD MOTOR MOUNT
gg: ;ﬁ;gg s ggi‘TSSH AFT SUPPORT BRACKET 36 | P-8963 LOCKING HANDLE 78. | M10X35 BOLTS
TEE " BRACKET 57 | pao7 BOTTOM HEAD BEARING HOUSING 79, | p.MTRMNT  PART OF INFEED TABLE BOTTOM
32. | 5X24MM SPLIT PIN COVER (RT) HEAD PIVOT
33 T P.7%0 SV OT PIN 58. | P-8954 BOTTOM HEAD LOCK HOUSING 20. | P30947 BOTTOM HEAD MOTOR ADJ.
31 P00 RETAINING PIN so. | p.8oe7 BOTTOM HEAD LOCK ASSEMBLY EYEBOLT
: ' MOUNT 81. | M12X1.75 NUT

W
()]

P-8902

INFEED IDLER ROLL




82. | V-3vX530 BOTTOM HEAD BELTS

33, P-763 BOTTOM OUTFEED ROLL ADJ. HANDLE
MOUNT

84. | M10X25 BOLT

85. | P-650382 BOTTOM DUST COLLECTION HOOD

86. | M6X14 SHCS, DUST HOOD MOUNTING

87.

88. | P-8978 CHIP DEFLECTOR

89. | P-31059 SHIELD

90. | M6X14 SOCKET HEAD CAP SCREWS

91. | M6X14 SOCKET HEAD CAP SCREWS

92. | P-30518 CHIP DEFLECTOR

93. P-8711 BOTTOM OUTFEED ROLL ADJ. EYEBOLT

94. | M8X20 TAPERED ALLEN CAP BOLTS

95. | P-30992 SMOOTH BED PLATE

96. | M6X10 DUST COVER SCREWS
FENCE MOUNT

o7. | 10x20 BRACKET BOLTS (ALLEN)

98. | M16X40 INFEED TABLE BOLTS

99. | P-28324 CUT DEPTHSCALE POINTER

100. | M6X12 FOR DEPTH SCALE POINTER

101. | M6X12 CONE |BEARING COVER BOLTS

102. | P-100132 DEPTH OF CUT SCALE

103. | P-810 SPACER FOR HELD SIDE OF BEARING

104. | P-53238 BOTTOM HEAD SPACER

105. | D87M16X40LH |TAPER HEAD CAP SCREW LH THREAD

106. | MB-GY2023 BUSHING

107. | P-864 INFEED ADJUSTING ROD

108. | P-28364 THICKNESS POINTER

109. | S-TP6X50 TAPER PIN, 4 REQUIRED

110.

P-31658

LIMITER BLOCK




; 129
; Drawing #4 - MF Feed Roll Drive Assembly




DRAWING #4

MF FEED ROLL DRIVE ASSEMBLY

1. [P-30999 FEED SYSTEM ADJ. HANDLE 29. | M10X90 BOLT FOR LOVEJOY PULLEY 51. | P-50751 WASHER
2. |P-31063 S N ADI P-650660-8 | 8 COMPANION SHEAVE 52. | P-29054 TOP IDLER SHAFT
FEED SYSTEM ADJ 53 | P-29060A 3RP FEED ROLL TRIPLE SPROCKET
3. P-779 HANDLE ARM ’ 30 P-29175 9-3/4” COMPANION SHEAVE 54 P_29064 SINGLE SPROCKET PART OF 29060A
4. [P-241 ADJ. PIN P-650661 | 12" COMPANION SHEAVE 55. | P-50764 WASHER
5. M5X18 SPLIT PIN BOLT
31.| P-50761 WASHER 56. | M16X40
6. [P-236 WEDGE BLOCK 32 | M10X25 SOLT 57. | P-29061 OUTFEED ROLL DOUBLE SPROCKET
7. M12X30 BOLTS : 58. | P-50764 WASHER
3. IMI0 NUT V-2322V481 | FOR 8" COMPANION SHEAVE 59 | M16X40 BOLT
9.  M6X12 BOLT 33 | V-2322V521 | FOR 9-3/4” COMPANION SHEAVE 60. | P-29188A TRIPLE SPROCKET ASSEMBLY
10. [P-994 V-WEDGE V2322 61. | B-NUP204 BEARINGS (2)
11. M12X30 TAPER HEAD BOLTS ~2322V541 | FOR 127 COMPANION SHEAVE 62. | P-29185 TRIPLE SPROCKET SHAFT
12. [P-1144 FEED SYSTEM ADJ., ARM PIVOT 34. | P-CV2 ggégfgz BOX 63. | P-29046 TRIPLE SPROCKET SUPPORT MOUNT
PROCKET FOR CV2 GEAR BOX
13. [M6X45 TAPERED PIN 35.| P-7496 (STANDARD SPEED) V26 © 64. | M10X160 SOCKET HEAD CAP SCREW
14. |P-748 CONNECTING ARM 36. | M12X30 BOLT 65. | M12X45 BOLT (3)
15. |P-1107 CONNECTION ARM 37. | P-29080 BOTTOM IDLER DOUBLE SPROCKET 66. | RS12B-2 CHAIN (72 LINKS)
16. |P-8798 SHOULDER BOLT 38. | P-29081 TOP IDLER DOUBLE SPROCKET 67. | P-29188-A PART OF29188A (TRIPLE SPROCKET
: ASSEMBLY)
. |P- HOULDER BOLT -

17. P78 ooy © 39. | P-210009 [DLER SPRING 68. | P-30042 BOTTOM FEED ARM (BOTTOM HALF)
18. |P-31657 PIVOT STUD 40. | P-29052 SPRING NUT

. 69. | P-30043 BOTTOM FEED ARM (TOP HALF)
19. [P-50761 WASHER, TRIANGLE BRACKET, ORIGINAL 41. | MB2530DU BUSHING MB3530 SUSHING
19A.|P-50761-RV  [WASHER, TRIANGLE BRACKET, NEW 42 | M8X20 BOLT 70.

: 71. | M10X25 SOCKET HEAD CAP SCREW (2)
20. M10X20 BOLT 43. | P-50751 WASHER : ML0X40 DT BOLT
21. |P-31037 TRIANGLE BRACKET 44. | P-29053 BOTTOM IDLER SHAFT 72. MO NUT’
22. [P-31040 [DLERS SHAFT 45. | M16 WASHER 73. 30054 DOUBLE SPROCKET
23. [B-6202-2RS  [IDLER BEARINGS 46. | M16 NUT 74. B- 6002 BEARINGS() BED ROLL DRIVE
24. [P-1104 IDLER SHEAVE 47. | P-29051 IDLER ARM 75. | B- -2RS

: 76. | 35MM SNAP RING (INT. 2)
25. |P-50753 WASHER 48. | M8X20 BOLT .

. 77. | P-29048 DOUBLE SPROCKET SHAFT
26. [M6X16 BOLT 49. | MB2020DU | BUSHING 30MM SNAP RING @XT)
27. |011193-28P  [LOVEJOY PULLEY 50. | MB4530DU | BUSHING 78. RS10B CHAIN 3 LINKé TVASTER
28. |P-50751 WASHER DRILLED TO FIT 10MM BOLT 79. )




112] P-53262 SPACER, TRIPLE SPROCKET

113] P-53232 BEARING SPACER INSIDE
TRIPLE SPROCKET

114] P-127-B KNOB

115] P-53297 CV2 PULLEY SPACER

116] 8X7X30 CV2 PULLEY KEY

117] 10X8X40 CV2 SPROCKET KEY

118] BS-10959 SEAL, TRIPLE SPROCKET

119] BS-10930 SEAL, TRIPLE SPROCKET

120/ MB3030DU | BUSHING

1211 P-29155 GEARBOX SHIFTER MOUNT

122] P-28992 ROD, THREADED ON EACH END

123] P-28391 GEAR SHIFTER COUPLING

124] P-17322 COUPLING PIN

125] P-12176 GEAR SHIFTER PIN

126] P-245 GEAR SHIFT PIVOT

127! P-29072 GEAR BOX LEVER

1281 P-1099 GEAR SHIFTER PIN / TRUNION

129! P-28389 SHIFTING SHAFT

130] M8X10 SET SCREW

131] P-30052 BACKER WASHER, SMALL

132| P-KM3 RETAINING NUT

133 P-30039 BACKER WASHER, LARGE

134| 47MM INTERNAL SNAP RING

135] 45MM EXTERNAL SNAP RING

136| P-30046 DOUBLE SPROCKET SHAFT

137]| B-6001-2RS | DOUBLE SPROCKET SHAFT

138| 35MM EXTERNAL SNAP RING

139| P-50762 WASHER

20, P-30051A DOUBLE SPROCKET & SHAFT ASSEMBLY
P-30051 DOUBLE SPROCKET (NO SHAFT)
82. | B-NKIB5904 | BEARING
83. | P-30047 BOTTOM FEED ARM
84. | B-6003-2RS | BED ROLL DRIVE IDLER BEARING
85. | B-6009-2RS | BED ROLL DRIVE SHAFT BEARING
86. | 75MM SNAP RING (INT.2)
87. | P-30037 IDLER SPROCKET
88. | P-30035A “J” BRACKET ASSEMBLY
89. | P-53304 SPACER W/ AP-53370
90. | 35MM SNAP RING (INT.2)
91. | M8X35 BOLT (2)
92, RS10B CHAIN
(15 LINKS + MASTERLINK)
93. | RS12B-2CL | MASTER LINK
94. | NA4906-RS | NEEDLE BEARING
95. | M8X12 SET SCREW
96. | P-30038 THREADED CAP
97. | H2M10X1 GREASE FITTING
98. | M16 WASHER
99. | M16X50 SOCKET HEAD CAP SCREW
100] 17MM EXTERNAL SNAP RING
101
102] P-30036 PIN FOR ] BRACKET BEARING & GEAR
103 P-29043 GEARBOX CONNECTING ARM
104 M10X16 CUP HEAD SET SCREW
105
106
107) P-886 FEED MOTOR MOUNT
108] P-220010 SPRING
109] P-28393 GEARBOX HANDLE BRACKET
W/ DETENT
110] P-8822 GEARBOX HANDLE
111 P-D5401M9 | BALL DETENT




Drawing #5 - Sidehead Assembly

I

Onwo

A

VS




DRAWING #5

MF SIDEHEAD ASSEMBLY
1. [P-8889 RT SIDEHEAD LEAD SCREW P-29116 47. 14X9X40 KEY
SIDEHEAD HEIGHT POINTER W/P30985(LT
2. [P-8390 LT SIDEHEAD LEAD SCREW he. ILT D 48. P-3826  [BEARING SPACER, GREASE RETAINING
3. P-878 SIDEHEAD ADJ. GEAR & SHAFT P-29117
4. [M8X80 |BOLT (4) RT SIDEHEAD HEIGHT POINTER 49. [P-6309  BELLVILLE SPACER SPRING
5. |P-29123 [BUSHING 27. [P-7861  [GREASE FITTING EXT. 50. [B-6309 ]SBIIIZDEII{{IEIIE}D(S(I;E\)IDLE
6. [P-220057 SPRING 28. M-8X40 HEX BOLT SIDEHEAD SPINDLE
7. |[P-29124 PIN 29. [P-13525 |WEDGE FOR GIB S1. P-6309AV BEARING SHEILD (BOT)
8. [P-877 SIDEHEAD ADIJ. GEAR (2) 30. M&8X35 |BOLT 57 IP-50057 SIDEHEAD SPINDLE
9. |6X40M PIN b1 P-650430 [SIDEHEAD SPINDLE NUT (LT) gﬁgﬁ%%g&‘gﬁ ——
10. |p-22x38X1.5 THRUST WASHER " [P-650431 [SIDEHEAD SPINDLE NUT (RT) 53. |[P-8957 > GROOVES
- SIDEHEAD BEVEL SPACER TOP & BOTTOM

} é §A§9O99 ;I[{JI;MB SCREW (KNOB) 3. | P-650434 o 0 P 512;% %\éEV %I;INDLE 55NN OD
13. IMB2020DUBUSHING 33. [P-350057 |GIBB BOLT <3 650718 SHEAVE SPINDLE 125MM OD
14 IM10X16 |BOLT 34. [P-50853-8 (GIBB : 3 GROOVES
15. IM10 NUT 35. [T-SB& KNIVES 54. [P-52569 |[WASHER
16, P-220017 SPRING 36. [T-650425 R” SIDE HEAD 55. [M16X40LH [TAPERED ALLEN CAP BOLT
17. BMM DETENT BALL 37. IM4X10 [TAPERED ALLEN CAP BOLTS 56. [V-SPZ950 |[SIDEHEAD BELTS (12HP)

38. P-8935  SIDEHEAD FAN P-30523 SIDEHEAD BELT GUARD (RT)
18. [P-31015  |SIDEHEAD LOCK SCREW NUT (2) 39. P-8936  |SIDEHEAD SPINDLE NUT >7- |p.30524 |SIDEHEAD BELT GUARD (LT)
19. [P-30985 [PIN SIDEHEAD POINTER 40. M10X12 BOLT 58. M6X10  |ALLEN CAP BOLT
20. [P-KLM8X60LOCKING HANDLE 41. P-3827  BEARING RETAINING NUT 59. [P-30982 BELT TENSIONER EYEBOLT
21. [P-955 SIDEHEAD LOCK HANDLE 42. P-7527 SPINDLE COVER (TOP) 60. P-30983 PIN
22. [P-956 SIDEHEAD LOCK SHAFT 43. B-6212  BEARING (TOP) 61. M12 NUT
23. [P-220005 [SIDEHEAD LOCK SPRING 44 [p-2544  SIDEHEAD SPINDLE SPACER W/GREASE 62. [P-53216 [SPACER, BELT ADJUSTMENT
24. [P-50116 SIDEHEAD LOCK COLLAR GROOVES TOP 63. P-30980 [PIVOT BLOCK
25. P-953A  |SIDEHEAD LOCK ASSEMBLY s, P-31077 SIDEHEAD SPINDLE HOUSING (RT) P-30977 |MOUNT BRACKETS (RT) BELT TENSIONER

P-31078 [SIDEHEAD SPINDLE HOUSING (LT) 64. p.3097g MOUNT BRACKETS (LT)
16 P-28332 |SIDEHEAD SPINDLE (LT) } BELT TENSIONER
" |[P-28333  [SIDEHEAD SPINDLE (RT) 65. P-31041 MOTOR MOUNT




66. P-30981 |[PIVOT SHAFT 96. IM10X30 |ALLEN CAP BOLT 126 P-31139 [LEFT SIDEHEAD SUPPORT PLATE
67. M12X40 BOLT 97. M10X20 |ALLEN CAP BOLT P-31138 [RIGHT SIDEHEAD SUPPORT PLATE
68. M10X40 [BOLT 98. [P-8746 OUTFEED FENCE WEAR PLATE (LT) 127 M12X?  BOLT
69. SIDEHEAD MOTOR 99. IM8X16  |SET SCREW 128 M6X30? [PIN
70, P-650681 SIDEHEAD SHEAVE 100.,P-29149 |OUTFEED FENCE WEAR PLATE MOUNT (LT) 129. SIDEHEAD L-TO-R GEAR HOUSING
P-650721 101/P-29108 |OUTFEED FENCE SHAFT (LT) 130/P-31079 |CAST NUT FOR VERT. ADJ.
71. [P-8872 SIDEHEAD MOTOR SHEAVE SPACER 102M12X65 [BOLT 131.P-29099 |[KNOB, SIDE HEAD LOCK TOGETHER
72. |P-52561 |SIDEHEAD MOTOR SHEAVE WASHER 103 M12 NUT 132 M6X16  BOLTS
73. M10X25 [TAPERED ALLEN CAP BOLT 104,50X55X40BUSHING (2) 133.P-3826 SPACER WITH GREASE GROOVES
74. P-100138 [SIDEHEAD SCALE 105/P-29107 |[BUSHING 134/P-31643 |WASHER COLLAR
75. [P-35016  [PANEL (LT) 106 M12X40 |[BOLT P-20X32X7 [SPACER 9HP MOTOR ???
76. M12X50 BOLT 107/P-220118 |OUTFEED FENCE SPRING 135.[P-53262 |SPACER 12 HP MOTOR
77. |M8X30 SPLIT PIN FOR UP & DOWN SCREW 108.M20 NUT P-30984 [SPACER 9 HP MOTOR
78. P-31640 SIDEHEAD UP & DOWN SCREW 109/P-29110 [SPRING LOADED FENCE SUPPORT 136.P-31073 |RIGHT SIDE HEAD TABLE
79. |P-53302 |SIDEHEAD UP & DOWN SCREW BUSHING P-8731 OUTFEED FENCE ADJ. SHAFT 137 M8X40  |DOG-END HEX BOLT & NUT TO TIGHTEN GIB
80. [B-51105 |SIDEHEAD UP & DOWN SCREW BEARING 1 10'P.5001 1 |OUTFEED FENCE ADJ. KNOB 138.[P-650536 [|SIDE HEAD SPINDLE NUT WRENCH
81. SIDEHEAD SPINDLE HOUSING FRAME 111/P-8731 OUTFEED FENCE ADJ. SHAFT 139./P-150177 [WIDTH ADJUSTMENT CRANK
82. [P-13525 [SIDEHEAD SPINDLE UP & DOWN GIBB 112,M4X10 [TAPERED ALLEN CAP BOLT 140.p-150179-Rv [WIDTH ADJUSTMENT KNOB (NEW STYLE)
83. |P-8985  |SIDEHEAD SPINDLE LT & RT GIBB 113/10MM  [WASHER 141.P-150179 [SHOULDER BOLT
84. M8X35 BOLT 114/P-52301 |LOCK HANDLE 142P-150178 |[WIDTH ADJUSTMENT KNOB (OLD STYLE)
R85. IM12X45 |ALLEN CAP BOLT 115.JP-8921 LOCK HANDLE SHAFT 143.[P-150088 HANDLE WRENCH, UP & DOWN
86. M10X20 |ALLEN CAP BOLT 116./P-8931 OUTFEED FENCE MOUNT & SHAFT
87. [P-22x38X1.5 THRUST WASHER FOR SIDEHEAD IN & OUT P-31645 |OUTFEED FENCE (LT)
23 P-8860 SIDEHEAD DOVETAIL ! 17'P-3 1644 |OUTFEED FENCE (RT)
" IP-8759 SIDEHEAD DOVETAIL 118,/P-8931 OUTFEED FENCE MOUNT & SHAFT
89. |10X35MM [SPLIT PIN 119M10 NUT
90. IM16X65 |ALLEN CAP BOLT 120 M10X35 [BOLT
91. M16X50 |ALLEN CAP BOLT 121.[P-8760 OUTFEED FENCE ADJ. HOUSING
92. P-31074 |LEFT HEAD TABLE P-29126 |LEFT RAIL
03. [P-28326 SIDEHEAD COVER 122550127 RIGHT RAIL
94. P-8767 SIDEHEAD COVER HINGE PIN 123/10X30 SET SCREW
05 P-650304 [SIDEHEAD GUARD (RT) 124 M10 NUT
" [P-650305 SIDEHEAD GUARD (LT) 125/P-31018 |ROD, GUIDE BETWEEN SIDEHEAD




Drawing #6 - Sidehead, Fence & Hold Down Assembly




DRAWING #6

MF SIDEHEAD, FENCE & HOLD DOWN ASSEMBLY

1. [P-30160 [INFEED FENCD ADJ. SHAFT (RT) 24. ELECTRICAL BLOCK IN MOTOR 52.[p-kLM-10x50 |[LOCKING HANDLE
2. [P-804 INFEED FENCE ADJ. SHAFT PIVOT BLOCK 25. BOLT THAT HOLDS ELECTRICAL BLOCK 53.]M10 WASHER
3. IM12 WASHER 26. NUT FOR ELECTRICAL TERMINALS 54.|P-29142NEW|DOVETAIL
4 |P-52301 LOCK HANDLE P-30524A |LEFT SIDEHEAD BELT GUARD 55.M12 NUT
" |p-8921 271530523 A |[RIGHT SIDEHEAD BELT GUARD 56.14X8MM |SCREW
5. |P-8768-B1|BOLT, FENCE ATTACHING 5g IM-9-3600 [“T" FRAME 9 H.P. MOTOR 57.IP-220011 |SPRING
6. |P-8766 INFEED FENCE ADJ. IM-12-3-3600 |“T” FRAME 12 H.P. MOTOR 58.|P-30343 |[SPRINGLOADED WHEEL MOUNT SHAFT
SHAFT MOUNT 29.[M6X20 |ALLEN CAP BOLT 59 [M12 LOCK WASHER
7. IM10X25 |BOLT 30./P-8740A |SIDEHEAD FENCE ADJ. HOUSING (OUTFEED) 60.IM12 NUT
8. [P-767 SHOULDER BOLT 31.|P-8931 |OUTFEED FENCE MOUNT & SHAFT 61.|P-28398 |WHEEL PIN
9. P-8768  [FENCE (RT) 32.IP-31646 |EMERGENCY STOP ARM P-29093 |WHEEL
P-650396 |THIN FENCE (RT) 33.| P-904728402 |REAR WIDTH SCALE MOUNT & PIVOT 62. P-30340 |THIN WHEEL
10.[P-31020 (FlfﬁgfjﬁFDEJEgl){AFT 34.P-8876A |REAR WIDTH SCALE 63.[P-52954 |TAPERED WASHER
[T IMSX15 SHCS 35.|E-xB4BS542|EMERGENCY STOP BUTTON 64..M6X14 |TAPERED ALLEN BOLT
36.|P-904728401REAR WIDTH SCALE MOUNT & POINTER 65./P-30342 |SPRING LOADED WHEEL MOUNT HOUSING
12|p.g73]  |OUT FENCE ADI. HANDLE & SHAFT
-P- (OUTFEED) 37.[P-100222 |REAR WIDTH SCALE 66.]M10X100 |BOLT
13./P-977 FENCE WEAR PLATE (RT) 38./P-988 REAR WIDTH POINTER 67.[P-29140 |RIGHT HOLD DOWN HINGE
14.M8X15 |ALLEN CAP BOLT 30 [P-29154 FENCE (LT) 68./P-29141 |LEFT HOLD DOWN HINGE
15./P-8731A |RH DEPTH OF CUT ADJUST KNOB ASSEMBLY "'P-650397 |THIN FENCE (LT) 69./P-30029 |HOLD DOWN WEDGE
16./P-28326 |SIDEHEAD COVER 40.|p-8746 WEAR PLATE (LT OUTFEED) 70.|P-31697 |CHIP DEFLECTOR
17 P-650304 |SIDEHEAD HOUSING ASSEMBLY (RT) i 71./P-8784  |SPRING RETAINER
‘[P-650305 |SIDEHEAD HOUSING ASSEMBLY (LT) 41.|P-29149 |WEAR PLATE MOUNT (LT OUTFEED) 5 Ip-
72./P-31644 |FENCE, OUTFEED, RIGHT SIDE
TS p047 SIDEHEAD HOUSING PIVOT PIN (RT) 42.|P-31662 |SHOULDER BOLT (OLD PART# P-29150)
. ALLEN CAP BOLT 73.|P-31645 |FENCE, OUTFEED, LEFT SIDE
19./P-31073 |SIDEHEAD TABLE (RT) 44.M10X20 74]M6X16 _|sHcs
45.|P-29151 |EYE BOLT, LEFT FENCE MOUNT '
20./P-31653 |SIDEHEAD PANEL (RT) 75./P-8783A |SPRING LOADED FENCE ADJ SHAFT ASSY.
21/P-956  |SIDEHEAD LOCK HANDLE 47.M10X30 |LOW ALLEN CAP BOLT
. - PIVOT PIN 76.P-220006 |[SPRING, LEFT FENCE
21A|P-953A  |SIDEHEAD LOCK HANDLE ASSEMBLY 48./P-29146
77.M12 JAM NUTS (2)
22 |p-kLM8x60> DEHEAD LOCK HANDLE 49.8X10MM |PEL SCREV 78.[P-8731  |THREADED ADJUSTING SHAFT
1 (UP & DOWN GIBB) 50.[P-30032A |[HOLD DOWN (RT) 79 [P-978 LOCK SPACER
23.[P-29117 |SIDEHEAD POINTER (LT UP & DOWN SCALE 51./P-30033A [HOLD DOWN (LT) S0 [P-53275 |SPACER
81./4X22MM |SPLIT-DOWEL SPRING PIN
82.[P-50011 |KNOB




Drawing #7 - Table Raising & Lowering Assembly

@ﬁ% \é 2/
/
3 (R
SRl
G J-—®
I /
—_ L
| NN R
® @@




DRAWING #7
MF TABLE RAISING & LOWERING ASSEMBLY

1. P-28355A TABLE UP & DOWN HAND WHEEL 28. |P-609 TABLE UP & DOWN GEAR (ON SHAFT)
2. |P-7980A FOLDING HANDLE 29. [8X7X63 KEY
3. P-53524 KNOB 30. |P-569 TABLE UP & DOWN GEAR (ON SCREW)
4. [P-50761 WASHER 31. |B-51106 THRUST BEARING
5. |P-220063 SPRING 32. [8X7X36 KEY
6. |P-746 HAND WHEEL RACHET 33, |P-8732 TABLE UP & DOWN SCREW
7. |P-8726 HAND WHEEL RACHET SHAFT 34. [M12X40 BOLT
3. |P-50761 WASHER 35, |p-8733 TABLE UP & DOWN NUT
9. M10X25 BOLT 36. |M-.66KW-1800 TABLE UP & DOWN MOTOR
10. [P-789 TABLE UP & DOWN SPROCKET 37 [P-650283 TABLE UP & DOWN SHAFT SPROCKET
11. |RSSB CHAIN (89 LINKS ?) 38. [8X7X63 KEY
12. IM-.66KW TABLE UP & DOWN GEAR BOX 39. [P-950091 TABLE UP & DOWN SCREW RUBBER BOOT
P-24315 TABLE UP & DOWN GEAR BOX SPROCKET (25mm ID) 40. |P-8941 MF MAIN TABLE
13. |P-24315-20 TABLE UP & DOWN GEAR BOX SPROCKET (20mm ID) 41. |P-8984 MAIN TABLE GIBB
P-40154 TABLE UP & DOWN GEAR BOX SPROCKET (19mm ID) 42, IM10X40 BOLT
14. [8X7X30 KEY 43. [M10 NUT
15. IM8X10 SET SCREW 44. 10X152 ALLEN SET SCREW
16. |P-650234 TABLE UP & DOWN MOTOR ADJ/ RAILS 45. IM10X35 BOLT
17. [P-650236 SLIDE NUTS 46. |M12X80 BOLT
13. |MI0X35 BOLTS 47. IM12 NUT
19. IM10X35 BOLTS 48, |P-32904 BRACKET LIMIT SWITCH
20. |M12X80 BOLT (W/M12 NUT) 49. [M6X20 BOLT
21. IM6X1X16 SOCKET HEAD CAP SCREW M10X20 CONE-TIP SET SCREW
2. [P-29076 Eé?_IBngTgJP & DOWN SHAFT 50. MSX20 CONE-TIP SET SCREW
23 |P-29078 TABLE UP & DOWN SHAFT (LONG) S1. RSB UP & DOWN MOTOR CHAIN
24, |P-8894 COLLARS 52. |IRS8BCL MASTER LINK
25. 130X34X16 FLANGED TRFLON BUSHING 53. |P-24435 THRUST BEARING SHIELD
26. |8X7X32 KEY
27. IMB-GY3016 TEFLON BUSHING




12 teeth

Chain is RS-10B
36 Links + Master

Drawing #8 - Main Table & Roll Assembly




DRAWING #8

MF TABLE RAISING & LOWERING ASSEMBLY

1. P-8941 MAIN TABLE

2. P-28347 BOTTOM OUT FEED ROLL

3. P-30053 BOTTOM OUT FEED ROLL SPROCKET

4. P-28346 BOTTOM OUT FEED ROLL SUPPORT ARM (RT)
5. P-8704 BOTTOM OUT FEED ROLL SUPPORT ARM (LT)
6. P-574 SUPPORT ARM PIVOT BOLT

7. MS8X20 TAPERED ALLEN CAP BOLT

8. P-52956 WASHER

9. B-6205-2RS BOTTOM OUT FEED ROLL BEARING (RT)

10. |B-6204-2RS BOTTOM OUT FEED ROLL BEARING (LT)

11.  [p-777 BOTTOM FEED ROLL CAM

12.  |P-580 CONNECTING BAR CONNECTOR CAM PIVET
13.  [20MM COLLAR

14. |P-8877 SHAFT CAM SUPPORT

15. [P-778 BOTTOM FEED ROLL CONNECTING BAR

16. |P-773 BLOCK FOR STOP BELT

17. |P-350035 STOP BELT HEIGHT

18. |M16 WASHER

19. |M16 NUT

20. P-900 PIN FOR PIVOT ON CONNECTING BAR

21. COTTER PIN

22, OUT FEED TABLE

23, M16-16X2 ALLEN BOLTS

24. M6 SET SCREW

25, M8 SET SCREW

26. JAM NUT

27.  [P-8983 GIB, MAIN TABLE

28. M10X50 HEX BOLT

29.  |P-200009 SPRING

30.  [P-29087 EYE BOLT; BOTTOM FEED ROLL TENSIONER
31. |M6 NUTS

32, |P-30044 BEARING SHAFT

33.  [P-30048 SPROCKET

34. 26mm INTERNAL SPRING CLIPS

35.  |B-6001-2RS BEARING

36. 12mm EXTERNAL SPRING CLIP

37.  [P-30050 SHOULDER BOLT

38.  |P-30049 IDLER ARM

39, 1210 BUSHING

40. 8X7X36MM MACHINE KEY




=

\W//

Drawing #9 - 5th Spindle Assembly



DRAWING #9

MF STH SPINDLE ASSEMBLY

1. IM10X40 |SHCS 31.|P-MB12 |WASHER, TAB LOCK 61./P-34981 |SUPPORT PLATE

2. |P-16040 |SUPPORT, ROD 32.|P-KM12 |NUT, SLEEVE 62.\M12X25 |SHCS

3. |P-53520 |KNOB, ROD SUPPORT LOCKING, M10 33.|P-37721 |NUT, ARBOR 63./|P-35017 |SUPPORT PLATE ADJUSTMENT SHAFT *
4. |P-888 GUIDE ROD* 34./|P-35013 |HOLD DOWN SHAFT* 64.\M6 X 10 |KNOB

5. |E-XAL-J174 |E-STOP ASSEMBLY 35.| P-34999(A) |HOLD DOWN FRAME 65./P-34980 |COVER PLATE *

6. |P-3500 |PLATE, HOLD DOWN LOCK* 36./P-220129 |SPRING* 1.5 X 16 X 5.5 X 60 66..M6 X 10 |KNOB

7. IM6 X 20 |SHCS 37./P-35007 |HOLD DOWN BAR* 67./P-34982 |DUST COLLECTOR CASTING
8. IM8 X 20 |[HEXBOLT 38./|P-35008 |PHENOLIC SHOE 68.|P-53272 |[SPACER *

9. |P-34992 |ARM, HOLD DOWN SUPPORT 39./P-35011 |SHOULDER BOLT* M8 X 10X 8 69.|P-16025 |VERT. ADJUSTER MOUNT CASTING
10.|P-35003 |[WEDGE, HOLD DOWN LOCK 40.,M6 X 20 |THCS 70./B-51104 |THRUST BEARING
11./P-34991 |HOLD DOWN VERTICAL LOCK HOUSING 41.|V-SPZ1320 [BELTS 71.|P-16024 |VERT. ADJUSTER SHAFT
12./P-35001 |BACKPLATE, VERTICAL LOCK HOUSING 42 .| P-16004 A |SPINDLE LOCK ASSEMBLY 72.|P-51891 |HANDWHEEL

13.| P-KLM-8X40/LOCKING HANDLE 43./1M16 HEX NUT 73./M-(HP) |MOTOR

14./M12 X 35|HEX BOLT 44.|20MM EXT. SNAP RING 74/ M12X35 |SHCS

15.|P-51570 |WASHER, PULLY RETAINER 45.|P-16013 |HORIZONTAL ADJUSTER MOUNT 75./P-16009 |MOTOR MOUNT

16./P-8958  [SHIEVE, SPINDLE * 46.|M8 X 40 |SET SCREW 76./P-16007 |BELT TENSIONER PIN
17.|P-51057 |KEY, 10X8X40mm * 47| M8 HEX NUT 77./P-8959  |SHIEVE, MOTOR *
18.|P-16002 |SPACER, SPINDLE, PULLEY SIDE 48.|M8 X 30 |SET SCREW 78.|P-51570 |WASHER

19.|P-16030 |BEARING NUT, PULLEY SIDE 49.|P-34990 |SPACER PLATE 79.\M12X35 |HEX BOLT

20.,M6 X 20 |THCS 50.|M16X75 |HEX BOLT & LOCK WASHER 80./P-16008 |BELT GUARD

21./|P-6208 |BEARING 51./M12X50 |[HEX BOLT 81.

22./|P-6309  |SPRING DISK 52./P-16027 |ADJUSTER SHAFT MOUNT* 82.

23./1/8” GREASE FITTINGS 53.|P-51891 [HAND WHEEL 83.

24./P-16014 [SPINDLE HOUSING 54./P-16032 |HORIZONTAL ADJUSTMENT SCREW 84.

25./P-38428 |ARBOR 55./M8 X 35 |[HEXBOLT 85.

26./P-16017 [INBOARD CONE* 56./P-16001 |EYE BOLT, BELT TENSIONER 86.

27./P-16018 [SAW SLEEVE 57./P-16010 [PIVOT PIN 87.

28.|M6 X 25 |THCS 58./P-35029 |DOVETAIL CASTING 88.

29./P-16021 [OUTBOARD CONE* 59./P-16023A |LOCK ASSEMBLY 89.

30./ASSORTED |SLEEVE SPACERS 60.| P-34979 |PHENOLIC PLATES 90.

* Not in System




Drawing# 051130-1b

27 VaC 27 VAC N

110VAC HOUR
@ METER

31

In Series To \ /

All Overloads

R looor Limit
! Switch

Optional

FRONT
STOP

STOP B8

STOP B10

FEED

—/ &
33A 33
STOP B2 FC5 \
X
smaar o i © e
H ] Al A2
SD, 36 KMz
STOP B4 _’L
BOTTOM
HEAD KMz TIMER

KMZ © ow
N
— (w2
X1 C/xm
OO E a1 \\.cy az
STOP BE f/l\
T0P
HEAD
KM3 TIMER w3 )

R oo For—g g

i @ DM3 @

OM3 Aux. N.O. must
close B4 feed on /. \

LEFT
HEAD

AMA
3 “ 2 a \Ey 22

O
Q
&
=

RIGHT
HEAD

N
N
TABLE 2KME
A1 @»m
TABLE 182 1KME
DOWN H
A1 AZ
||O €2 @
Lower Limit (

On new Style Contactores the N.O. Auxilarary contocts are 53 & 54

AMF Electrical New dgn 1/15/2016 8:08:28 AM

Index to MF Wiring Diagram (12/23/02)

FUSES

F1 FUSE PRIMARY/TRANSFORMER

F2 FUSE PRIMARY/TRANSFORMER

F3 FUSE SECONDARY/TRANSFORMER
F4 FUSE SECONDARY/TRANSFORMER
F5 FUSE HOUR METER

FM1 FEED MOTOR FUSES (3) -

FM2 BOTTOM HEAD MOTOR FUSES (3)
FM3 TOP HEAD MOTOR FUSES (3)

FM4 LEFT SIDE HEAD MOTOR FUSES (3)
FM5 RIGHT HEAD MOTOR FUSES (3)
FM6 POWERED TABLE MOTOR FUSES (3)
FM7 GANG SAW MOTOR FUSES (3)

START/STOP SWITCHES

RSTOP REAR E-STOP SWITCH

FSTOP FRONT E-STOP SWITCH

B2 FEED STOP SWITCH

B3 FEED START SWITCH

B4 BOTTOM HEAD MOTOR SWITCH

B5 BOTTOM HEAD MOTOR SWITCH

B6 TOP HEAD MOTOR SWITCH

B7 TOPHEAD MOTOR SWITCH

B8 LEFT SIDE HEAD MOTOR SWITCH
B9 LEFT SIDE HEAD MOTOR SWITCH
B10 RIGHT SIDE HEAD MOTOR SWITCH
B11 RIGHT SIDE HEAD MOT@R SWITCH
B12 TABLE UP SWITCH

B13 TABLE DOWN SWITCH

B14 GANG SAW SWITCH

B15 GANG SAW SWITCH

LIMIT SWITCHES

FC1 DOOR LIMIT SWITCH

FC2 MAIN COVER LIMIT SWITCH
FC3 FEED SYSTEM LIMIT SWITCH
FC4 ARBOR COVER LIMIT SWITCH
FC5 OUTFEED ROLL LIMIT SWITCH
1S1 TABLE UP LIMIT SWITCH

1S2 TABLE DOWN LIMIT SWITCH

LIGHTS

L6 MAIN ENCLOSURE LIGHT

L7 OVERSIZE LUMBER LIGHT

LM1 FEED MOTOR LIGHT

LM2 BOTTOM HEAD MOTOR LIGHT
LM3 TOP HEAD MOTOR LIGHT

Ll-M4 LEFT SIDE HEAD MOTOR LIGHT
LM5 RIGHT SIDE HEAD MOTOR LIGHT
LM7 GANG SAW MOTOR LIGHT

OVERLOADS

R DESIGNATES OVERLOADS

RM1 FEED MOTOR OVERLOAD

RM2 BOTTOM HEAD MOTOR OVERLOAD
RM3 TOP HEAD MOTOR OVERLOAD

RM4 LEFT SIDE HEAD MOTOR OVERLOAD
RM5 RIGHT SIDE HEAD MOTOR OVERLOAD
RM6 TABLE UP/DOWN MOTOR OVERLOAD
RM7 GANG SAW MOTOR OVERLOAD

MOTORS

M1 FEED MOTOR

M2 BOTTOM HEAD MOTOR
M3 TOP HEAD MOTOR

M4 LEFT SIDE HEAD MOTOR
M5 RIGHT SIDE HEAD MOTOR
M6 TABLE UP/DOWN MOTOR
M7 GANG SAW MOTOR

MOTOR CONTACTORS

KM1 FEED MOTOR CONTACTOR

KM2 BOTTOM HEAD MOTOR (RUN CIRCUIT)
DM2 BOTTOM HEAD MOTOR (RUN CIRCUIT)
YM2 BOTTOM HEAD MOTOR (START CIRCUIT)
KM3 TOP HEAD MOTOR (RUN CIRCUIT)

DM3 TOP HEAD MOTOR (RUN CIRCUIT)

YM3 TOP HEAD MOTOR (START CIRCUIT)

KM4 LEFT SIDE HEAD MOTOR (RUN CIRCUIT)
DM4 LEFT SIDE HEAD MOTOR (RUN CIRCUIT)
YM4 LEFT SIDE HEAD MOTOR (START CIRCUIT)
KMS5 RIGHT SIDE HEAD MOTOR (RUN CIRCUIT)
DMS5 RIGHT SIDE HEAD MOTOR (RUN CIRCUIT)
YM5 RIGHT SIDE HEAD MOTOR (START CIRCUIT)
1KM6 TABLE UP CONTACTOR

2KM6 TABLE DOWN CONTACTOR

KM7 GANG SAW (RUN CIRCUIT)

DM7 GANG SAW (RUN CIRCUIT)

YM7 GANG SAW (START GIRCUIT)





